
 

 

 

 

 

Industrial wastewater treatment at PCETP, 
India  
- A primary investigation of the heavy metals content 
 
 

CHARLOTTA LEISSNER 
ELISABETH WEGÉN 
 
Civil and Environmental Engineering 
Water Environment Technology 
CHALMERS UNIVERSITY OF TECHNOLOGY 
Göteborg, Sweden 2005 
Master´s Thesis 2005:28 



 

 



 

 

MASTER’S THESIS 2005:28 

 

 
Industrial wastewater treatment at PCETP, India -A primary 

investigation of heavy metal content 
 
 

Industriellt avloppsvattensrening i PCETP, Indien 
- En förstudie om innehållet av tungmetaller 

 

 

CHARLOTTA LEISSNER    &    ELISABETH WEGÉN 

 

 

 

 

 

 

 

 

 

 

 

 

 

Department of Civil and Environmental Engineering 
[...]
osmosis membrane also removes the colour and desalinates the waste stream 
considerably. Only the use of ultrafiltration is not enough to get good quality in the 
effluent and further treatment is required. The use of membrane technology consisting of 
ultrafiltration followed by reverse osmosis has been very effective in wastewater 
treatment (Ŝostar-Turk, 2005). 

Filtration through a membrane can also split the effluent into two streams. One of the two 
streams containing the dyestuff and most of the divalent ions is called reject stream. The 
other stream consists of water and some salts, depending on the kind of membrane used to 
pass through. The factors that limit membrane filtration are the durability of the 
membranes due to clogging and concentration polarization (Bes-Pih, 2002). Ismail 
Koyoncu found out during research in 2003, that maintaining pH 7 decreases clogging 
and gives longer membrane life.  

 

2.6.6 Biological treatment  

Many aquatic microorganisms, such as bacteria, yeast and algae can absorb dissolved 
metals from their surroundings onto their bodies. Microorganisms can be used for 
removing heavy metal ions successfully (Hussein, 2004). Biological methods such as 
biosorption or bioaccumulation for the removal of heavy metal ions may provide an 
attractive alternative to physico-chemical methods. Microorganisms assimilate metal 
either actively (bioaccumulation) and or passively (biosorption). Earlier studies 
demonstrate that biosorptive processes are often more applicable than the 
bioaccumulative processes. This is because living systems (active uptake) often require 
the addition of nutrients, therefore the BOD and COD may increase in the effluent. In 
addition, maintenance of a healthy microbial population is difficult due to metal toxicity 
and other unsuitable environmental factors. Biosorption of heavy metals by microbial 
cells has been recognized as a potential alternative to existing technologies for recovery 
of heavy metals from industrial waste streams.  

Although the mechanisms by which heavy metals affect biological treatment processes 
are not well defined, the general response of these processes to varying concentrations of 
metals is well documented. It has been reported that activated sludge microorganisms and 
process efficiency were restrained by cadmium, chromium and nickel at concentrations 
above 10 mg/l. However, trace amounts of heavy metals are still required by 
microorganisms for optimum growth (Soon-An, 2005). 

 

2.6.7 Combinations of different techniques 

Membranes in combination with physico-chemical processes are interesting to achieve 
good effluent quality. The quality of the effluent may be so good that the water could be 
reused in the industries (Bes-Pih, 2002).  

The addition of activated carbon powder increased the oxygen uptake rate of activated 
sludge microorganisms. This is done by reducing the toxic effects of metals and 
supplying reaction sites for microorganisms and substrates. The addition of activated 
carbon powder into a biological treatment system to reduce the toxic effects of metals 



2 LITERATURE STUDY 

 

 

 
18 

should be carried out as early as possible before the microorganisms become seriously 
impaired (Soon-An, 2005).  

The most common method at present involves precipitation reactions followed by an 
adsorption process using synthetic resin ion exchangers. In the ion exchanger, the metal 
ions are bound to the resin and can be replaced by hydrogen ions. When the ion 
exchanger is saturated, it is regenerated with an acid. The result is a highly concentrated 
acidic salt solution, which can be further condensed. The ion exchanger can be reused. 
One disadvantage of using synthetic resins as ion exchangers is that they are produced 
from petroleum, a limited resource (Fraunhofer IGB, 2002). 



CHALMERS, Water Environment Technology, Master’s Thesis 2005:28 

 

19 

3 Site description 
 

3.1 Perundurai 

Perundurai is located between the cities Coimbatore and Erode, but belongs to the Erode 
district. For location, see the map in Figure 3.1. Erode is one of the 30 districts in the state 
of Tamil Nadu in India. Erode was earlier a part of the Coimbatore district but since the 
17th of September 1979, it has been its own district. It has an area of 8.2 km2 that 
corresponds to 6.3% of the total state area. Erode is first of all an agriculture district and 
about 38% of the total area is cultivated. Agriculture provides employment to 
approximately 60% of the workforce (SIDO online, 2005). 

The major crops grown are oilseeds followed by cereals. Beside these, crops such as 
sugarcane, turmeric and cotton are commonly cultivated. Erode is also an industrially 
developing district. One of the oldest and largest industries is the textile industry, where 
power loom weaving has a major role. The district also has a high concentration of 
handloom weaving, rice milling and edible oil expelling units. Other industries in the 
district are leather, chemical, plastic, paper and basic metal industries (SIDO online, 
2005). 

Perundurai is located on a flat plateau about 300 meters above sea level. There is 726 mm 
rainfall per year with almost 80% during the two monsoon periods. The temperature 
during the year is quite constant, between 24-37°C. The bedrock is mostly unclassified 
gneiss, but lime also occurs. The soil is Irugur, which is sensitive to erosion and the soil 
layer is 0.3-1.0 meter thick (Soil atlas erode district, 1998).  

 

Figure 3.1 Indian map showing the location of Perundurai 



3 SITE DESCRIPTION 

 

 

 
20 

3.2 SIPCOT  

The government is promoting industrial growth in backward and hitherto underdeveloped 
areas that have potential to grow. SIPCOT is an organization arranging this in the state of 
Tamil Nadu, so far in 17 different areas (SIPCOT, 2004). Companies, willing to start up 
industries in that area, lease the land for 99 years and are guaranteed good infrastructure, 
electricity, sewage and water supply 24 hours a day. 

 

3.2.1 SIPCOT Perundurai 

SIPCOT Perundurai was started in the year 2000 and it is divided into two parts, the east 
and the west part, totally 1240 ha. SIPCOT only leases 732 ha of the total area and today 
288 ha of the area is licensed. Currently 210 industries are located in the area within the 
fields of chemicals, textiles industries, food manufacturing, tanning and engineering 
products. SIPCOT has a common sewage plant, where black water from all industries is 
treated. The water comes by gravity in stone-laid drainage pipes and is then taken care of 
by oxidization ponds.  

SIPCOT Perundurai industrial plan is an area designed for 54 different units within textile 
processing. Today there are only 10 units in operation and four units under construction. 
These four units will open in 2005. The processes run at the textile industries are dyeing, 
bleaching and yarning. The industries in SIPCOT are mainly working with cotton. The 
cotton contributes with much organic matter in the water effluent.  

Each of the industries has two different pipe systems for wastewater. One system is taking 
care of the water from the first washing after dying, called the dye bath effluent. This 
water has always very high TDS, over 2100 mg/l and is therefore not measured. The other 
system is for the remaining effluents from acid wash, water washing, soap washing and 
softening water. All this is called wash water. The industries have a sensor that measures 
the TDS value from the wash water, ensuring that it does not exceed 2100 mg/l. If the 
value is higher a valve will close and direct the water back to the receiving tank to dilute 
with the other wash water. The textile has two different effluent wastewater streams. The 
dye bath has a high TDS, above 2100 mg/l, and the wash water has a lower TDS, below 
2100 mg/l. Each industry will also measure the flow in both effluent pipes. All effluent 
from the industries is sent to Perundurai Common Effluent Treatment Plant, PCETP. 

 

3.3 Perundurai Common Effluent Treatment Plant 

Each industry bears the responsibility for dealing with the effluent water from their 
processing. Therefore the 14 textile units together formed PCETP. Each of the units has 
different shares in the treatment plant and consequently they are allowed different 
maximum flows that they can discharge to the treatment plant. The treatment plant only 
handles industrial effluent from those 14 textile industries. PCETP can operate 3600 m3/d 
wash water (TDS below 2100 mg/l) and 450 m3/d dye bath (no limits for TDS).  

 



CHALMERS, Water Environment Technology, Master’s Thesis 2005:28 

 

21 

3.3.1 Dye bath treatment plant 

The dye bath treatment uses an evaporator for cleaning the water. Before the evaporator 
the water is pre-treated in the form of sedimentation and fine screening. The evaporation 
unit is a high technology system that vaporizes the water in five different evaporation 
tanks, three falling and two forced circulation (vacuum) tanks. They reduce the power 
input by using two heat exchangers and by doing so recover heat from the outgoing water 
to the incoming water. The outcomes from the evaporation tanks are two different waters, 
distilled water that goes back to the industries and the second water that goes to solar 
dryer ponds. The water in the solar dryer ponds evaporates to the atmosphere in 10 days. 
The rest consists to 95% of sodium chloride, NaCl. The salt is collected from the bottom 
of the ponds and stored in sacks under roof. They produce 3.6 tons of salt each day and 
the space for storage is limited so this soon becomes a big and critical issue. At the time 
of writing an investigation is being made about purifying the salt so it can be reused in the 
textile industries.  

 

3.3.2 Wash water treatment plant 

The wash water treatment plant was opened in July 2002 and reduces COD and BOD5 by 
40-60%. They regularly measure pH, TSS, TS BOD5, COD and TDS. The plant has no 
seasonal variation as the textile industry produces the same quantity the throughout the 
year. However, the hourly inflow varies widely in both quality and quantity. The 
receiving tank and the bar screens are designed for the peak flow, but the units down 
stream of the equalization tank are designed for an average flow and an average quality. 
The energy consumption is approximately 0.9 kWh/m3 water treated and the cost is 12-20 
Rupees/m3 (2-4 SEK/m3) treated water. 

 

3.3.2.1 Flowchart 

First the flowchart for PCETP is described and then the processing in each unit is 
described in detail. For a picture of the flowchart, see Appendix D. A number is 
connected to every unit.  

First all wastewater comes through the bar screen (1) into the receiving sump (2). 
Afterwards the water is pumped 12 meters to the equalization tank (3). The water is 
spread out through three floating aerators in the tank. The water is then again pumped 12 
meters with a centrifuge pump up to the flash mixing tank (4). There the water is mixed 
with lime, iron sulphate and polyelectrolyte. After that the water goes into the 
clariflocculator (5), where the particles coagulate and sink to the bottom as sludge. The 
outlet water from the clariflocculator goes to the clarified effluent sump (6). The water is 
pumped by means of the automatic valves gravity filter feed pumps to the Automatic 
Valves Gravity Filter, AVGF (7). The water used for backwashing in the AVGF goes 
back to the receiving sump (2). After the AVGF, hydrochloric acid, HCl is added and 
mixed into the water with a static mixer (8) to reduce the pH to 7.5-8.5. The water then 
goes to the stabilization sump (9). Afterwards the water is distributed into two parallel, 
identical systems. The water is pumped into an Automatic Carbon Filter, ACF (10). The 
backwashing water from the ACF goes back to the receiving sump (2). After the ACF the 



3 SITE DESCRIPTION 

 

 

 
22 

clean water goes through a magnetic flow meter (11), which register TDS and pH. Finally 
the water is pumped with a booster pump out to the field for irrigation. 

The sludge from the bottom of the clariflocculator goes to the sludge sump (12) and then 
further to the sludge thickener (13). After the sludge thickener the sludge can go two 
different ways. Most of the sludge goes to the centrifuge (14) but before the centrifuge, 
more polyelectrolyte is added. The rest of the sludge goes to the drying beds (15). As a 
final point the sludge is packed in sacks and stored under a roof (16) until further notice.  

 

Bar screen (1) 

The bar screen is where the wastewater first passes through and is situated in the influent 
of the Receiving sump. It is used to take care of rags and large objects in the wastewater, 
so that these objects do not destroy the forthcoming units, for example pumps. PCETP 
has two screens that are located inside the receiving sump. The shapes are rectangular, 
size 1.5 x 2.5 m2. The clear openings (spaces between bars) of the first screen are 10-15 
mm and clear openings of the second screen are 20 mm. The screen is hand-cleaned once 
a day and this is sufficient because the character of the water is good.  

 

Receiving sump (2) 

The purpose of the receiving sump is to attain the same flow into the treatment plant. The 
diameter of the receiving sump is 8.0 meters and it has a depth of 2.3 meters. The flow 
into the treatment plant is about 132-150 m3/h and TDS is less then 2100 mg/l. In general, 
TDS is around 1800 mg/l, pH is about 8-9 and the retention time in the tank is 
approximately 45 minutes.  

 

Equalization tank (3) 

The water is spread over three floating aerators, which distribute the water on to the 
surface of the equalization tank. The water is mixed with air so that an anaerobic process 
does not occur and settling of suspended solids is avoided. The equalization tank is there 
to equalize the temperature, quality and flow rate of the water. In other words, minimizing 
the fluctuation in those parameters for the downstream units. The equalization tank in 
PCETP has a diameter of 32 meters and a depth of 4 meters. The retention time in the 
tank is about 24 hours with a flow of 150 m3/h.  

 

Flash mixing tank (4) 

The mixing tank is an important unit when one substance must be completely mixed with 
another. The first goal for the mixing tank is to raise the wastewater pH to form metal 
hydroxide particles, by the addition of lime. The next step is to add iron sulphate and 
polyelectrolyte into the wastewater. Iron sulphate destabilizes the colloids so they are able 
to flocculate (Liu, 2000). The polyelectrolyte attaches to the metal solid particles and 
small metal hydroxide particles become entangled in the polyelectrolytes. This increases 



CHALMERS, Water Environment Technology, Master’s Thesis 2005:28 

 

23 

the particle size, which promotes settling (Ayres, (1994). This effect is illustrated in 
Figure 3.2  

 

The mixing tank has a volume of 1.5 x 1.5 x 1.8 m3 and the mixer is mechanical. In 
PCETP they add lime to raise the pH to 11. Water samples are collected about every two 
hours from the equalization tank so the dose of the chemicals can be regulated to the 
quality of the water. On average, the chemicals added in 1 litre wash water are 80-90 ml 
Lime, Ca(OH) 5% and 20 ml iron sulphate, FeSO4 5%. The water retention time in the 
flash mixing tank is about two minutes.  

 

Clariflocculator (5) 

The clariflocculator is a tank where both flocculation and sedimentation takes place. Once 
the size of the particles is increased, they are able to settle so they can be removed from 
the wastewater. The particles go to the bottom of the tank since they are heavier than 
water. The water goes over the outfall, so here the sludge and the water go different ways. 
The pH during sedimentation must be maintained at approximately 9.0 to ensure that 
none of the metal hydroxides re-dissolve and become soluble in the water (Ayres, 1994). 
Inside the big tank (settling tank) is a vertical cylinder (downtank) open at the top and 
bottom, which acts as a flocculation chamber. The water from the mixing tank enters 
from the top of the downtank. In the downtank, a couple of mixers operate at slow speed 
to increase the size of the flocks. If the speed of the mixers is too rapid, it will destroy the 
flocks. After the water leaves the bottom of the downtank, the course of the water turns 
upward. The water rises slowly in the annular space between the settling tank and 
downtank while the flocks (as sludge) settles down to the bottom of the settling tank. The 
deposited sludge is scratched off from the bottom of the tank and pumped into the sludge 
sump. The cleaner water reaches the top, it flows out through the outfall, which extends 
all around the settling tank. The clariflocculator at PCETP has a diameter of 16.5 meters 
and a depth of 3.0 meters. The water retention time is four hours. 

 

Clarified effluent sump (6) 

It is in the clarified effluent sump that the water is stored after the clariflocculator. The 
sump is used to provide a constant flow into the next unit, the AVG filter. The clarified 
effluent sump in PCETP has a retention time of 30 minutes. The dimension of the tank is 
10.0 x 6.0 x 2.5 m3. 

Figure 3.2 Aggreation of metal hydroxides 



3 SITE DESCRIPTION 

 

 

 
24 

Automatic valves gravity filter (7)  

The purpose of the filtering is to remove suspended solids, which did not settle in the 
sedimentation basin. The reason the particles do not settle could be that they are too small 
and do not have sufficient time to settle. The particles instead follow the water out (Ayres, 
1994). The wastewater passes through the filter bed composed of granular material 
(Tchobanoglous, 1979). The removed particles are accumulated in the voids in the sand 
therefore the head increases. When the pressure gets too high, automatic backwashing 
starts to remove the suspended solids (Ayres, 1994). In PCETP, the sand filter is used 
because it is effective and made of cheap material. They have three different sand stones 
of a different density to increase the flow. The coarse material is on the bottom and the 
fine material on the top. The driving force in the sand filter is the capillary drainage 
system in the bottom. The flow in the filters is 7 m3/h. This gives a retention time of 
approximately 10 minutes. The filter is backwashed for about 15 minutes with a flow of 
50 m3/h, in general twice a day. The backwash water from the sand filter goes back to the 
receiving sump. 

 

Static mixer (8)                

Most of the coagulant formed has now been removed and the pH can be reduced to the 
desirable effluent limits. In PCETP a static mixer is placed on the pipe to the stability tank 
and is designed with baffles. This mixes the water hydraulically with hydrochloric acid, 
HCl. 

 

Stabilization sump (9) 

In the stabilization sump the pH in the water stabilizes, resulting in fixed pH at 7.5-8.5 
before the water goes to the carbon filter. The sump also ensures a constant flow to the 
next unit, for example when the AVGF is backwashed. The retention time is 30 minutes 
in the stabilization sump in PCETP. 

 

Activated carbon filter (10) 

The most effective method to take away unwanted materials such as odour, heavy metals 
organic and inorganic pollutants is to use an ACF. Activated carbon can be prepared from 
anything consisting of carbon, for example hardwood or nut shell. The materials are 
heated to 200-1000ºC without oxygen and are activated by reheating to a high 
temperature whilst providing steam. This will give a fine capillary structure with a surface 
area of 1000-2000 m2/g (Hammar, 1998). The carbon will adsorb the pollution and in that 
way remove the substance. PCETP has two granular carbon filters, one in each system. 
The volume of the tanks is 10 m3 and each tank is under a pressure of 2.5-3.5 kPa. The 
retention time in ACF is eight minutes. The thickness of the carbon bed is 0.5-0.75 meter 
and it is made of coconut shells. The coconut shells are used for two years before they are 
replaced. The filter is backwashed every eight hours for 15 minutes. The back washing 
and the first filtrate go to the receiving sump. 

 



CHALMERS, Water Environment Technology, Master’s Thesis 2005:28 

 

25 

Magnetic flow meter (11) 

The magnetic flow meter measures Q, pH and TDS in the effluent water. This unit forms 
the last control of the water before it goes to the field for irrigation. The effluent water has 
a flow of about 139 m3/h, pH around 7.5 and a TDS of 1700 mg/l. 

 

Sludge sump (12) 

The sludge sump is a tank where the sludge is collected before it goes to the sludge 
thickener. This tank is essential to achieve a constant flow into the next unit. The sludge 
sump in the treatment plant has a diameter of 1.5 meters and a depth of 3.0 meters. The 
incoming SS is 2-3%.  

 

Sludge thickener (13) 

The purpose of the thickener is to increase the solids content of the sludge by removing a 
portion of the liquid fraction. The thickener has a slow speed mixer. The mixer has the 
function of making air channels in the sludge, which makes it easy for the water to 
escape. Another function of the mixer is to scratch the sludge into the middle of the tank 
where the sludge is taken out. In PCETP the sludge thickener has a diameter of 6.0 meters 
and a depth of 2.0 meters. The DS after the thickener is 3-6%. 

 

Centrifuge (14) 

The centrifugation separates liquids from solids by considerably increasing the gravity 
power. Due to different density between the solids and the liquid the solids go 
immediately to the periphery and the water stays closer to the centre and can than be 
separated. PCETP has two centrifuges but only uses one at a time. The centrifuge extracts 
the water so the outlet DS is 25%. Each day 10-15 tons of sludge is produced. 

 

Drying beds (15)  

Sludge-drying beds are used to dewater digested sludge. The bed is similar to slow 
filtration through sand. The bed is filled up with one meter of sludge and it stays 
untouched for 20 days. Under the sand layer there are drainpipes to collect the separated 
water. After drying, the sludge is removed and packed into bags and stored under a roof. 
The sand has three different fractions to increase the flow speed through the bed. The five 
drying beds are a complement to the centrifuge. They are used instead of the centrifuge 
when capacity is not sufficient. The dimensions of each bed are 11 x 5.0 x 1.0 m3. 

 

 

 



3 SITE DESCRIPTION 

 

 

 
26 

Storage of sludge (16) 

The sludge is packed into bags and stored under a roof until later. PCETP has made an 
investigation regarding the use of sludge for brick production. The result was very 
positive and at the time of writing PCETP has applied for approval for this. 

 

3.4 Earlier data 
PCETP do not measure the heavy metals continuously. TNPCB do take their own 
samples to ensure that limits are followed a couple of times a year. Some measuring has 
been done at the treatment plant connected to an earlier master thesis. The result from 
those studies can be seen in Appendix E. 
 

3.5 The irrigated fields 

TNPCB has provided the limits (see Appendix A) and the regulation that PCETP needs to 
follow. The industries need to ensure that the water is below the regulation limits and 
disposed of on their own land. Therefore PCETP was constructed in connection with an 
agroforest field close to the treatment plant. The aim of this field is to take care of all the 
effluent water from the treatment plant. The irrigation land is 21 ha in size and there are 
many different trees and grasses in the fields. The main species are Eucalyptus, Casurina, 
Jetropha, Neem tree, Korai, Sambai and Elephant grass. The compilation of the 
vegetation, name, size and purpose can be seen in Table 3.1. Plants with high 